
352 Extensive Environmental Technologies for Treatment of Municipal Solid Waste and Waste Water 

International Symposium MBT 2005      www.wasteconsult.de 

Extensive Environmental Technologies for Treatment of 
Municipal Solid Waste and Waste Water  

Peter Schalk 

WEHRLE Umwelt GmbH, Emmendingen 

Umfassende Umwelttechnologien zur mechanisch-
biologischen Abfall- und Abwasserbehandlung 

 

Abstract 
Mechanical and biological treatment has been established as a concept of handling 
municipal solid waste. The biological process aims to degrade the organic fraction of the 
waste to a stabilized product through fermentation and rotting processes. The final 
maturation produces a depositable residual waste. The other option -drying process- 
[...]
focused on the weight reduction and stabilisation of the municipal solid waste. The 
organic proportion of the waste is converted to biogas. The dewatered and dried 
Percotrate allows material and energy utilisation (waste-for-recovery and waste-for-
energy).  

Concept Kahlenberg has following process stages (see Fig. 3): 

• BIOPERCOLAT

Mechanical pre-treatment (screening, separation of metals and bulky refuse) 

Biological treatment (degradation, biogas production)  

• PERCOTRY

Biological drying (increasing calorific value for solid recovered fuel) 

• Mechanical separation (solid recovered fuel and inert material) 

This process combination is one of the first of its kind to combine anaerobic digestion 
with subsequent production of solid recovered fuels from mixed residual waste. 



358 Extensive Environmental Technologies for Treatment of Municipal Solid Waste and Waste Water 

International Symposium MBT 2005      www.wasteconsult.de 

Contrary to the conventional mechanical-biological treatment the residual waste is not 
landfilled but is in fact reused as a source of energy.  

Metal
separation

Mechanical separation

Heat

Electric current

Inerts

Mechanical
pretreatment

Percolation

Anaerobic digestion
Aerobic waste water 

treatment

Paper, packaging

Biological drying
PERCOTRY®

Co-
generation

Off-gas treatment

Solid recovered fuel

BIOPERCOLAT®

Metal
separation

Mechanical separation

Heat

Electric current

Inerts

Mechanical
pretreatment

Percolation

Anaerobic digestion
Aerobic waste water 

treatment

Paper, packaging

Biological drying
PERCOTRY®

Co-
generation

Off-gas treatment

Solid recovered fuel

BIOPERCOLAT®

Metal
separation

Mechanical separation

Heat

Electric current

Inerts

Metal
separation

Mechanical separation

Heat

Electric current

Inerts

Mechanical
pretreatment

Percolation

Anaerobic digestion
Aerobic waste water 

treatment

Paper, packaging

Biological drying
PERCOTRY®

Co-
generation

Off-gas treatment

Solid recovered fuel

BIOPERCOLAT®

Mechanical
pretreatment

Percolation

Anaerobic digestion
Aerobic waste water 

treatment

Paper, packaging

Biological drying
PERCOTRY®

Co-
generation

Off-gas treatment

Solid recovered fuel

BIOPERCOLAT®

Mechanical
pretreatment

Percolation

Anaerobic digestion
Aerobic waste water 

treatment

Paper, packaging

Biological drying
PERCOTRY®

Co-
generation

Off-gas treatment

Solid recovered fuel

BIOPERCOLAT®

Figure 3 Concept Kahlenberg exclusively built for Zweckverband Abfallbehandlung 
Kahlenberg, Germany 

At Kahlenberg the Percotrate is stabilised by biological drying to obtain a higher calorific 
value (solid recovered fuel) and to separate inert material. The biological process of the 
percolation supports an effective drying within 9 d of retention time. The dried percotrate 
with a residual moisture content of 15 % contains a calorific value of approx. 18,000 
kJ/kg. The municipal solid waste is reduced to about 35 % dried percotrate which can 
be used for energy utilisation (see Fig. 4). 

Another 11 % are removed by biological degradation. Converted it results in a specific 
biogas production of about 70 m³/t (70 % by volume CH4) of treated solid waste. The 
plant operation is self-sufficient in energy and more than one third of electricity is for 
sale. Warming up the anaerobic digestion (mesophile)  needs approx. 50 kWh/t and 
heat for sale is up to 200 kWh/t.  

Degradation and dewatering result in excess water (30 %) which is treated by an 
aerobic waste water treatment (membrane bio-reactor system). About 10 % of inert 
substances are discharged from original municipal solid waste. 



Extensive Environmental Technologies for Treatment of Municipal Solid Waste and Waste Water 359 

International Symposium MBT 2005      www.wasteconsult.de 

treated water
 30 %

evaporation
 10 %

residuals
 < 5 %

solid recovered fuel
 35 %

biogas
 6 %

aerobic degradation
 5 %inerts

10 %
Fe-metals

1 %

Figure 4 Mass balance of concept Kahlenberg (PERSON, SCHREIBER, 2001) 

The first BIOPERCOLAT- plant was operating successfully and formed the basis of the 
decision to extend its remit to the entire waste stream. In July 2004 WEHRLE received 
the order from Zweckverband Abfallbehandlung Kahlenberg to deliver a 
BIOPERCOLAT- plant with total throughput of 100,000 t/a. At this time plant is under 
construction of technical equipment, commissioning will begin at February 2006. 

2. Waste Water at Mechanical-Biological Treatment 

2.1 Introduction 
Biological degradation of organic waste and dewatering at mechanical-biological 
treatment of municipal solid waste are producing waste water which is mainly polluted 
with BOD, COD and ammonia. In case of anaerobic digestion process water is required 
for pulping and irrigation. Excess water from dewatering of digestat has to be treated 
before discharge (see Fig. 5). As higher the organic fraction and water content of solid 
waste there are more and more process water which has to be purified. From anaerobic 
digestion up to 0.5 m³/t waste-input has to be treated (BÖHNING u. DOEDENS, 2002; 
LOLL, 2000). Even composting plants have to reduce ammonia in process water 
otherwise the off-gas is high loaded and biofilter will be damaged. 

The waste water treatment has to clean-up the process water which will be recycled to 
biological treatment of waste. Mostly removal of BOD, COD and ammonia are required. 
The excess water for discharge has to be treated to higher limits which needs a 
combination of treatment technologies. 



360 Extensive Environmental Technologies for Treatment of Municipal Solid Waste and Waste Water 

International Symposium MBT 2005      www.wasteconsult.de 

subsequent post-
treatment of 

process water 

treated waste 
water for 
discharge 

process water 

mechanical-
biological waste 

treatment 

treatment of 
process water 

Figure 5 Treatment of waste water at mechanical-biological treatment of municipal solid 
waste 

The pollution of waste water mainly depends on composition of treated municipal solid 
waste (organic fraction, water, etc.) and process of anaerobic digestion (wet, dry) / 
rotting. The process water from mechanical-biological treatment could be compared to 
leachate water from landfills (see Tab. 1) 

Table 1 Comparison of process water from mechanical-biological treatment of solid 
waste with leachate water from landfill 

components 
process water 

from MBT 
leachate water from 

landfill 
discharge 

limits 
elimination 

mg/l medium max. medium max. Germany % (medium) 

BOD5 4,000 8,000 300 1,500 20* 99 

COD 20,000 50,000 2,500 6,000 200* 98 

Nt 2,500 4,000 1,200 3,000 - - 

NH4-N 2,000 3,000 1.000 2,500 - - 

Ninorg 70* 97 

Pt 25 40 5 10 3* 88 

Hydrocarbons 5 20   10*  

AOX 2 5 2 5 0.5 90 
*for discharge to water course 

These data of process water from mechanical-biological treatment of solid waste and  
leachate water from landfill are taken out from projects and operation plants of 
WEHRLE in Europe. Comparing process water with leachate water shows that pollution 
of process water is several times higher than contamination of leachate water from 
landfills. The reason is that biological processes in waste treatment plant are optimized 
and accelerated contrary to lower-intensive and long-lasting processes at landfill.  



Extensive Environmental Technologies for Treatment of Municipal Solid Waste and Waste Water 361 

International Symposium MBT 2005      www.wasteconsult.de 

Referring German limits of discharge more than 95 % of BOD, COD and ammonia have 
to be eliminated. The contents of heavy metals depend on the acid solubility at 
anaerobic digestion.  With regard to leachate there are additional particularities in 
process water from mechanical-biological treatment of solid waste. There is a high 
content of suspended solids (3-4 % DS) which have to be taken out by filtration (organic 
fibre) and sedimentation (sand).  The biological conversion of organic waste puts 4,000 
– 6,000 mg/l Chlorine into solution. The water treatment plant has to install non-
corroding materials. From dewatering of digestat there are chemicals of flocculation and 
precipitant in the process water which could damage biological treatment and 
membrane filtration. The temperature of process water is up to 40 °C, a cooling system 
is required.  

2.2 The BIOMEMBRAT for treatment of process water 
Case Study ECOPARK II, Barcelona (Spain) 

BIOMEMBRAT is a high-performance bio-process, originally developed in year 1980 
by the University of Stuttgart, and further optimised and applied by WEHRLE. At this 
time more than 70 reference plants are in operation at landfills or to treat industrial 
effluents. Since three years BIOMEMBRAT - process is transfered to purify process 
water from mechanical-biological treatment of municipal solid waste. 

It combines the advantages of activated sludge processes with membrane filtration (see 
Fig. 6) to degrade compounds as BOD, COD, ammonia, nitrate, AOX and 
hydrocarbons. The BioReactor performance can be further enhanced under excess 
pressure of up to 3 bar, this being achieved by air and/or oxygen supply.  

This operation has a positive effect on highly contaminated waste waters i.e. leachates 
from landfills and, due to a higher oxygen solubility in the waste water, leads to a 
considerably improved supply and utilisation of oxygen. The reduced air/gas discharge 
decrease the stripping of waste water contaminants into the process off-gas.  

The separation of the activated sludge from the treated waste water is achieved by 
membrane filtration according to the cross-flow-principle. The volumetric load can be 
regulated by the modular construction and operation of the membrane filtration 
modules, as well as by changes in the process parameters (pressure, flow velocity).  

The retained activated sludge is continuously being recycled in the activation process 
by ultrafiltration, biomass concentrations up to 35 kg MLSS/m³ can be maintained in the 
BioReactor, and a high sludge age can be achieved.  

The treated waste water leaving the BIOMEMBRAT-plant, known as a permeate, is 
completely free of suspended solids and bacteria. If required, a further removal of non 



362 Extensive Environmental Technologies for Treatment of Municipal Solid Waste and Waste Water 

International Symposium MBT 2005      www.wasteconsult.de 

biodegradable substances by the incorporation of ancillary treatment processes i.e. 
fixed bed activated carbon, oxidation plants or membrane filtration (i.e. nanofiltration) 
are possible. 

Ecopark 

denitrification ultrafiltration

nitrification
permeate to 
discharge 

influent buffertanks

excess sludge 
to dewatering 

filtration

solids to waste treatment 

air

deni-/nitrifikation

Figure 6 BIOMEMBRAT-process at ECOPARK II, Barcelona 

The mechanical-biological treatment plant ECOPARK II is designed for throughput of 
240,000 t/a mixed municipal solid waste and biowaste.  Approx. 70,000 t/a mechanical 
pre-treated waste is fed into anaerobic fermentation which is a wet digestion 
VALORGA®- process. Approx. 50,000 m³/a process water is generated from 
biodegradation and dewatering. The BIOMEMBRAT- plant is operating since one year 
and was designed as followed: 

Table 2 Design of BIOMEMBRAT- plant ECOPARK II 

compounds influent effluent elimination %

throughput (m³/a) 50,000 50,000  

COD (mg/l) 10,000 1,500 97 

NH4-N (mg/l) 4,000 10 99 

NO3-N (mg/l) - 50 99 



Extensive Environmental Technologies for Treatment of Municipal Solid Waste and Waste Water 363 

International Symposium MBT 2005      www.wasteconsult.de 

0

5.000

10.000

15.000

20.000

25.000

30.000

35.000

40.000

Influent Effluent

COD NH4-N NO3-N

40,000

< 1,400 < 150
4,800

< 30

C
O

D
,N

(m
g/

l)
)

Figure 7 Influent and effluent of BIOMEMBRAT- plant ECOPARK II 

After one year of operation the COD-load of influent is up to four times higher than 
designed plant (see Tab. 2). At treatment of solid waste the suspended solids in 
process water are not separated efficiently. Nevertheless the limits of effluent are 
achieved with BIOMEMBRAT- process. The fluxrate of cross-flow ultrafiltration is more 
than 200 l/m²xh which is an excellent performance in this application with lots of 
chemicals of flocculation and precipitant in the process water (dewatering digestat). 

3. Conclusions 

The biological processing keeps the centre of mechanical-biological treatment of 
municipal solid waste. The biological degradation and dewatering produce a stabilized 
residual waste for landfilling or solid recovered fuel for industrial combustion. Most of 
pollutants are leached into process water by biological treatment of solid waste. From 
application of leachate treatment there is a proven technology as Membrane BioReactor 
system which has to be modified for process water from waste treatment. The cost for 
treatment of process water are approx. 10 % of total costs for waste treatment. 



364 Extensive Environmental Technologies for Treatment of Municipal Solid Waste and Waste Water 

International Symposium MBT 2005      www.wasteconsult.de 

4. Literature 

BÖNING, T. und DOEDENS, H (2002): „ Abwasser aus MBA“ Tagung 4. 
Niedersächsische Abfalltage, Hannover 19.-20. Februar 2002, S. 119-131 

LOLL, U. (2000): „Mengen, Qualität und Aufbereitungstechnik von Prozessabwässern 
aus der anaeroben Abfallbehandlung” in: Bio- und Restabfallbehandlung IV, Wiemer, K. 
u. Kern, M. (Hrsg.) S. 196-211, Witzenhausen-Institut 2000 

SCHREIBER, M. und PERSON, G. (2001): „Mechanisch-biologische Behandlung von 
Restabfällen nach dem ZAK-Verfahren” in: Darmstädter Seminar Abfalltechnik, Institut 
WAR Schriftenreihe 135, TU Darmstadt, S. 104-116 

WAGNER, F. und SCHALK, P. (2004): „Aufbereitung von MBA-Abwasser entsprechend 
den Grenzwerten des Anhang 23 der Abwasserverordnung“ in: Bio- und 
Restabfallbehandlung IV, Wiemer, K. u. Kern, M. (Hrsg.) S. 558-570, Witzenhausen-
Institut 2004 

 

Author’s address 

Dr. Peter Schalk 
WEHRLE Umwelt GmbH 
Bismarckstr. 1-11 
D-79312 Emmendingen 
Phone  + 49 7641 585-227 
Fax  +49 7641 585-4227 
E-mail  schalk@wehrle-umwelt.com  
Internet www.wehrle-umwelt.com 

 


	1 Mechanical and Biological Treatment of Municipal Solid Waste
	1.1 Introduction
	1.2 Mechanical-Biological Processes BIOPERCOLAT® and PERCOTRY®
	1.3 Case Study and Results Plant Kahlenberg (Germany)


